For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 1 of 43

(Ve ]
\ ke /s
NC )
Mx. mw A
¢
[
\
Gi=— VS
B i \ “
\\\\ rmmmmmmmma \\
ml N “\\\
S /
o , \
< A
~ - \\\“\
S 7
g /
S £ /
=2 ..
Q W it =
Sh
- 0
x =2
e

5 N
X /)
/,(\“\ \“mw
v
~ A
..|.n|uin =3 yr \_W.n = a \&mwwm\ 4]
V2 “
_ .u_~ 2 \ N 6-/ i Y
: /_7 N A w mIm_I \mx&mw ==
||||||||||||| _nuan..w M _a mmw1 mm mwv Wﬁ.‘nu_w.nx-um
. \\ I\ /i =
- A @:. Ay
\ \\ w“/wz B
a J R R
nv * R \“ \X/ -
o B eV G a\e
L@..mm- ; @\ NS 2y, e
ot IV A
.\\V.\it“ i ~ o / fﬁv \ \\/ ~m

/ rA o /mnll \A
£ e AM\ \
T e,

\\ 3

[ e
(4]}

\_
s o
wr

2\ 0
'\ Ly
mwwﬂwwmwm,
/ lowere -
ok K A_MAI e 3
V-] p \\M)‘\
=\
\\ O «
/// / v-1
RN
[[[[[ PR A
m\ \ é & e
‘\ \ ), a
\g ..\\\._‘ WM.A \_Mu

\o V= s .‘.

\) -
M, w mmm % AA,,N/ ©
\ m\ww 1|||| L
\“\ Ly \\\ mm
\\ (%] \“n\ M
\\ r - / (]

m H\VA \

\
e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1050 Tractor (2009)
Drive System

Page 2 of 43

Ref#  Part Number Qty S/P/F  Description
1 926-0154 1 /P Cable Tie, 7.5
2  725-0157 1 /P Cable Tie, 3.16 x .05x 7.4
3  710-04823 1 Bolt, 5.16-18 x 2.75
4  725-04791 1 Jumper Harness
5 710-04484 1 Hex Washer Screw, 5.16-18 x .750
6  732-04606 1 Extension Spring, .500 x 12.6
7 912-0431 1 /P Flange Lock Nut, 3.8-16
8 912-0346 1 /P Jam Lock Nut, 1.2-20
9 736-04263 1 Lock Washer
10 731-06098 1 Hydro Fan
11  756-04308 1 Input Pulley
12 750-04456 1 Spacer, .260 x .372 x 1.420
13  712-04063 1 /P Flange Lock Nut, 5.16-18
14  783-06027 1 Idler Bracket
15  732-04624 1 Extension Spring, 1.00 x 4.75
16 914-0111 1 /P Cotter Pin, 3.32 x 1.00
17  936-0264 1 /P Flat Washer, .330 x .630 x .0635
18  747-04957A 1 Pedal Transmission Bypass Rod
19  736-04337 1 Shim Washer, 1.00 x .632 x .010
20 738-0372B 1 /P Shoulder Spacer, 1.00 x .38 x .38
21 912-0240 1 /P Jam Nut, 7.16-20
22  756-04325 1 /P ldler Pulley
23  710-1008 1 Hex Washer Screw, 3.8-16 x 1.875
24  710-1007 1 /P Hex Washer Screw, 3.8-16 x 1.500
25  756-04224 1 /P Idler Pulley
26  710-3011 1 /P Hex Screw, 3.8-16 x 2.25
27  954-04207 1 /P V-Belt
28  710-0351 1 /P Screw, #10-16 x .500
29  783-06260-0637 1 Belt Disengage Support Bracket
30 710-0227 1 /P Hex Washer Screw, #8-18 x .500
31 732-3118 1 Extension Spring, .375 x 1.44
32 783-1019B 1 /P Switch Actuator Bracket
33  926-0320 1 /P Nut Insulator Plate
34  725-1644 1 Spring Safety Switch
35  747-04979 1 Hydro Control Rod
36 12087 1 /P Wire Ring
37  731-05299 1 Sleeve, .765 x 1.500
38  710-0653 1 /P Hex Washer Screw, 1.4-20 x .375
39 736-3010 1 /P Flat Washer, .407 x .812 x .135
40  918-0319 1 /P Hydro Transmission
41  747-04991 1 Hydro Bypass Rod
42  932-0209 1 /P Extension Spring, .48 x 2.03
43  747-04139 1 Hydro Brake Rod
44  936-3008 1 /P Flat Washer, .344 x .750 x .120
45  783-06133-0637 1 Hydro Mount Bracket
46  732-0716D 1 /P Extension Spring, .59 x 4.00
47  N/A 1 Wheel (LTX1042/1045/1046)
47  634-04369 1 Rim 8.0 x 7.0 Not shown
47  934-0255 1 /P Valve, Tubeless air Not shown
47  734-1730-0901 1 /P Tire 20 x 8 x 8 Not shown
47  N/A 1 Wheel (LTX1050)
47  634-04369 1 Rim 8.0 x 7.0 Not shown
47  734-0255

WWW. Mymovger (3t Suegsppeir Not shown



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1050 Tractor (2009)
Drive System

Page 3 of 43

Ref#  Part Number Qty S/P/F  Description
47  734-1873-0901 1 /P Tire 20 x 10 x 8 Not shown
48  736-0242 1 /P Bell Washer, .340 x .872 x .060
49  710-0627 1 /P Cap Lock Screw, 5.16-24 x .750
50  731-2290A 1 /P Hub Cap
51  736-0430 1 /P Flat Washer, .350 x 1.59 x .062
52  726-0214 1 /P Push Cap
53  741-0495 1 /P Flange Bearing, .630 x .695 x .60
54  735-04135 1 Reverse Pedal Pad
55  735-04118A 1 /P Forward Pedal Pad
56  783-06059-0637 1 Forward/Reverse Hydro Pedal Bracket
57  711-05068 1 Clevis Pin, 5.16 x 3.985
58 783-05914 1 Transmission Rod Support Strap
59 683-04488 1 Hydro Drive Shaft Assembly
60 712-04065 1 /P Flange Lock Nut, 3.8-16
61  714-04040 1 /P Bow-Tie Cotter Pin
62  748-04203 1 Cruise Latch
63  938-0380 1 /P Shoulder Bolt, 3.8-16 x .500 x .270
64  710-0604A 1 /P Hex Washer Screw, 5.16-18 x .625
65  783-05940 1 Brake Shaft Support Strap
66  732-04587 1 Extension Spring, .63 x 4.95
67 647-04152 1 Brake Control Assembly
68  783-06103A-0637 1 Brake Pedal Bracket
69  735-04136 1 Brake Pedal Pad
70  710-1325 1 /P Hex Washer Screw 1/4-20 x 1.625

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 4 of 43

LTX1050 Tractor (2009)
Engine Accessories

\\ 4 - \,\“‘\\Jﬂ I/
A\
T\
\
’Mv
“M // en (O N
. _H.illl / .
\, \ { \ \ \
\
d \
J
= EM%HHH .
N
N\
- / /\
$ / // / NN
AA,‘ \NMM/ //// ,H e ~
RN oy o VA ==—
=
33 \
= 4 / .;:f%..\:..,w_..x,. : /
R S Aw\ 4
&
k\\ /I k\\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1050 Tractor (2009)
Engine Accessories

Page 5 of 43

Ref#  Part Number Qty S/P/F  Description
1 726-0205 1 /P Hose Clamp
2 751-10349-28 1 /P Fuel Hose
3 751-3141-14 1 /P Extension Hose
4  951-10517A 1 /P Qil Drain
5 710-04683 1 Hex Washer Screw, 3.8-16 x 1.00
6  710-0599 1 /P Hex Washer Screw, 1.4-20 x .500
7 710-1314A 1 /P Screw, 5.16-18 x .750
8 721-0377A 1 S  Exhaust Gasket
9 725-0157 1 /P Cable Tie, 3.16 x .05x 7.4
10 751-0564B 1 /P Muffler Deflector
11  751-10353 1 Long Muffler Deflector
12 710-0227 1 /P Hex Washer Screw, #8-18 x .500
13  728-04000 1 Rivet, .188 x .300
14  683-04549-0637 1 /P Muffler Shield Assembly
15 712-0271 1 /P Sems Nut, 1.4-20
16 751-11022 1 Kohler Single Muffler
17  710-1652 1 /P Hex Washer Screw, 1.4-20 x .625
18 751-10528 1 S Kohler Twin Muffler
19 KH-47-237-02 1 S  Dual Conduit Clamp
20 KH-24-086-43-S 1 Tap Screw, M5 x .8

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 6 of 43

LTX1050 Tractor (2009)
Frame, Battery & PTO

\

°
\
A
\
\
/ \
\“‘.,.A
a
N
o \“\“\ AW
/
/ \\A. \
V W\ A\ )
R A
v \ 7 N\ (
/AT NN
~NSS SN\
~ = ) \\ /,/AumHuNmHu \m\ / \
\N // 1// / A&WVV o \\ / \V\
_ A\ —— \ dxm \“y/ \ ---mmA y \\Vm.
@ AN N Lo NN N AL
TV N u\\ 2 7/ o\ o
LN L S N ——— Y i R Vo
/ ,,_AMW\ /s \\ {0) ANM” MWN-\““\ . /wV 7 e \“
o N S NN S A iy
F=NH TN L/
/ KN---\---\ \ %N“\ /T ) /s
mﬂ \ ,// ' \\\mx . a..m.\
\/ \ ) \“\ .. .ﬂmw\
i~ / 4 Gl &
&2 \ th‘
, -
vw_ , \\mmA.,,A/
\ [ ‘(W
- \\
L
(- ]

\\

i

@ \\

\\

w_.

0 \
Y

:

™~

/ 5

[r

\lnﬂ
& W
-
m\m

\
V_ ~(0)-@-
/88

nunv

(=43
-

,wflll

—— Il

H!IllL

\

—
[sa]

ry/”
i~

(g

N

N
N\
\\//

n“nnnwmﬁ..

1‘--;-b=

)00 0 V

] \
\\ 4 /7 A//..lk\g

N

©= s
o~ aJ

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1050 Tractor (2009)
Frame, Battery & PTO

Page 7 of 43

Ref#  Part Number Qty S/P/F  Description
1 747-04121A 1 Battery Hold-Down Rod
2 712-0271 1 /P Sems Nut, 1.4-20
3  710-04666 1 Hex Flange, 1.4-20 x .75
4  925-1707D 1 /P Battery
5 783-06089-0637 1 Seat Frame Bracket
6  710-04484 1 Hex Washer Screw, 5.16-18 x .750
7  738-04058 1 Shoulder Spacer, .38 x 1.0 x .70
8  710-3005 1 /P Hex Screw, 3.8-16 x 1.25
9  783-0349-0637 1 Battery Tray
10 712-04065 1 /P Flange Lock Nut, 3.8-16
11 725-04439 1 Solenoid
12 710-0653 1 /P Hex Washer Screw, 1.4-20 x .375
13  712-04064 1 /P Flange Lock Nut, 1.4-20
14  738-04237A 1 Shoulder Screw, #10-32 x .500
15  725-04363 1 Interlock Switch
16  683-04469-0637 1 Lower Frame Assembly
17  756-04208A 1 /P Engine Pulley (LTX1042)
18 736-0322 1 /P Flat Washer, .450 x 1.250 x .164
(LTX1042/1045)
19 936-0171 1 /P Lock Washer, 7.16
20  710-04607 1 Hex Screw, 7.16-20 x 2.75
21  712-04063 1 /P Flange Lock Nut, 5.16-18
22  747-05065 1 Keeper Rod (LTX1042/1045/1046)
23  710-04484 1 Hex Washer Screw, 5.16-18 x .750
24  756-0978B 1 /P Engine Pulley (LTX1046/1050)
25  736-0277 1 Flat Washer, 1.031 x 1.620 x .095
(LTX1046/1050)
26 N/A 1 Electric PTO Clutch Not used in this
appplication
27  710-04379A 1 Hex Screw, 7.16-20 x 3.50 (LTX1046/1050)
28 N/A 1 Keeper Rod Not used in this appplication
29  750-0956 1 Spacer, 1.010 x 1.400 x .825 (LTX1045)
30 956-04067A 1 /P Engine Pulley (LTX1045)
31 710-04876 1 Hex Screw, 7.16-20 x 3.50 (LTX1045)
32 917-04552 1 /P Electric PTO Clutch (LTX1046)
32  917-04174A 1 /P Electric PTO Clutch (LTX1050)
33  747-05073 1 Keeper Rod (LTX1050)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

mmw
e
™~ o
oo 00 e, &
(D] ™ e - ~—,
IU.\ “M\\“‘i#l - IIlJm\;W
e T v, ; W
o =S N/
- g
A SETT ,ﬂ A

7 ;llww“ P N
A ,\xmy/ / \\ // /m\; a” // W A \
/ NN \
\\ \_7__\n WNN\\ /ﬂl\V/N,/., /uvw\ /V /
\ \\ /,

\\ \ ,n..;\ \ \\\ w \
\ g w \ , \

\”n\\) SN / e \
/ ~ ( N \\ e \\\ -
y “‘\“ / \““\\.“mn‘\\\\\\luwm.n \ ,, _QHH\\\\ &\\\\.\\,
Vi “_‘ V8 \xlhm““““W\.A\\\ i 2 G
RIPS e LA\
XS T TN &

A
- ® AW \/m
\\\\ / \
- o \
e NN
MHH\\\;\ — N, /\.
7)) o u_\ M
ARV
/ \ ¥ X\
/ \\\ﬁ ' s \//
%NJ “uu.\ <t b/
+ Y
Ny i
29 o mmwwv wm“wm g
£5 I v kxmm\m q
"2 s A0
S nDa \G
m S i
28
s)
-

g

An“

\

AY

[a2]
(a2 ]

R
N

<t

|
‘mwm“

9 B s

b @ . a -

am ,mm ® \ o
mw ™ ﬂMﬂ\h A””” -,H_H u\u mMMV.

_‘./ V .nA/

(W] P o ‘ /|_
<r //Q e = !
g
¥ ww»//
/7 \\ ..
/ \ //W. \
™~ \\ Rw; \ “. .III\H““NW\
gk IIII. AM \ \\ \ ,\
& Lo / ‘ ;

mm-w“mww,xmmm.

\% /I w--w

\ ) / )
\ \vamm\ \\\\v \unmmv

i __— \
wf 7 s P k\. l\wuumu.\\\
e
/ IO 2t
/ BT A
PN or ey
i

g

J

WwWw.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1050 Tractor (2009)
Hood & Dash Assembly

Page 9 of 43

Ref#  Part Number Qty S/P/F  Description
1 931-06634 1 /P Hood When replacing hood, use 8 new
710-05108 screws.
2  731-06543 1 S LH Hood Scoop
3 731-06542 1 S RH Hood Scoop
4  931-04322 1 /P Grille Asm includes 8 & 9
4  T777X43335 1 Reflective Label, LH Not Shown
4 777X43334 1 Reflective Label, RH Not Shown
5 710-05108 8 Hex Washer BosScrew™, 1/4 Dia. x .750
Replaces 710-0895 in this application
6 936-3020 1 /P Flat Washer, .271 x .630 x .065
7  936-0222 1 /P Lock Washer, 1/4
8 931-06559 1 /P Lens, LH
9 931-06558 1 /P Lens, RH
10 925-0963 1 /P Bulb
10 925-1649 1 /P Socket, Headlight
11 925-2054A 1 /P Key
12  925-04227B 1 /P Key Switch
13 925-04022B 1 /P Indicator Meter
14  725-04258 1 /P Electric PTO (If Equipped)
15  710-1017 1 /P Screw, 1/4-14 x .625
16  731-06593 1 Throttle Knob
16 746-04617 1 S  Cable, Throttle/Choke - LTX1042 & LTX1045
Not Shown
16  746-04556 1 S Cable, Throttle/Choke - LTX1046 & LTX1050
Not Shown
17  712-0142 1 /P Hex Nut, #8-32
18 710-3217 1 /P Screw, #8-32 x .375
19  731-05447A 1 Parking Brake/Cruise Control Lever
20  747-05009 1 Control Rod
21 714-04040 1 /P Bow-Tie Cotter Pin
22  732-04580 1 Extension Spring, .500 x 2.733
23  931-06666 1 /P Dash Panel - LTX1042 & LTX1045
23  931-06554 1 /P Dash Panel - LTX1046 & LTX1050
24 735-0271A 1 /P Bumper
25  710-04484 1 Hex Washer Screw, 5/16-18 x .750
26  710-0599 1 /P Hex Washer Screw, 1/4-20 x .500
27 710-1611B 1 /P Screw, 5/16-18 x .750
28 710-1652 1 /P Hex Washer Screw, 1/4-20 x .625
29 747-1196 1 Bent Lever Rod
30 710-0895 1 Hex Washer Screw, 1/4-15 x .750
31  783-06099-0637 1 Dash Support, RH
32  783-06098-0637 1 Dash Support, LH
33 783-06114-0637 1 Hood Pivot Bracket
34  738-04091A 1 /P Shoulder Screw, 5/16-18 x .43 x .29
35 735-04076 1 Net
36 726-3046 1 /P Ratchet Clip
37  751-0603A 1 /P Fuel Cap
38 735-04170 1 Fuel Tank Gasket
39  747-05040A 1 /P Fuel Tank Support Rod
40 710-1652 1 /P Hex Washer Screw, 1/4-20 x .625
41

75110879 www. myimower partgicom



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1050 Tractor (2009)
Hood & Dash Assembly

Page 10 of 43

Ref#  Part Number Qty S/P/F  Description
42  951-10947 1 /P Fuel Cap (CA)
43  751-10906 1 Fuel Tank (CA)
44  751-10441 1 Rollover Valve (CA)
44  735-04081 1 Rubber Grommet (CA), Not shown
45  747-05040A 1 /P Fuel Tank Support Rod (CA)
46  710-0642 1 /P Hex Washer Screw, 1/4-20 x .750 (CA)
47  951-10589 1 /P Carbon Canister (CA)
48  951-10610 1 /P Canister Adapter Bracket (CA)
49  710-04484 1 Hex Washer Screw, 5/16-18 x .750 (CA)
50 751-10749 1 Fuel Hose, 3/16 White (CA)
51  751-10750-28 1 Fuel Hose, 7/32 Yellow (CA)
52  951-10590 1 /P Canister Vent Filter (CA)
925-04734 1 /P Wire Harness Electric PTO (LTX1046 &
LTX1050) Not Shown
925-04762 1 /P Wire Harness Manual PTO (LTX1042 &
LTX1045) Not Shown
725-1381 1 S  Fuse, 20 Amp Not Shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 11 of 43

LTX1050 Tractor (2009)

Kohler SV715-0002 Air Intake & Filtration

o

00

\

\
/

AFTIY ;M

e

e /
\“nuH

/ -
\\\ v\wwl wa / A v /

<7 YMV
\ \u\\kmr\\ \v
\ , /
\\ \
w- \ \\
\ \\ \\
\v VV /
ay Y
/P 5/
e 4M o mM\\“ , 7 \
A,\ Mv v\mm“m / \\ /
““W&Nw\w\ . /
\N\A\NWW_«M%\A \
{ \\ &Jl\ \J/, / ,
) e~ /
5 @mmﬂwn\ M / d \
\ @ /
9
= -
,/,.V [25) Afmm%?g.{, \
M WW s A”/ H\Vﬂl,‘lq
W 5 ”v A, /// J A p w\mm% g
% N\ .ﬂ“““\\ VW&\“HH#@ Anmwﬂwlv \\“ / ///
a4 N /
kmw “&_ /// 7..\ ;h ‘mmﬂ \ \\
7 \ Y/
7 \ WA
/ N
/ “w ”, l // nvm\

\\ w. .w
7 4 & ﬁ A~
\ > /,mwmnmmm‘w J

// \\
\VA

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1050 Tractor (2009)
Kohler SV715-0002 Air Intake & Filtration

Page 12 of 43

Ref#  Part Number Qty S/P/F  Description
1 KH-24-164-91-S 1 /P Intake Manifold Kit (Inc. Ref No. 2-4)
2 KH-24-041-52-S 1 /P Carburetor Gasket
3  KH-24-153-27-S 1 /P Intake Port O-Ring
4  KH-25-139-60-S 1 /P Ctsk. Pipe Plug, 1.8
5 KH-32-094-04-S 1 /P Air Cleaner Base Kit (Inc. Ref No. 5 & 6)
6 KH-24-041-14 1 /P Air Cleaner Base Gasket
7 KH-32-344-02-S 1 Air Cleaner Element Latch
8 KH-32-083-03-S 1 S  Air Filter Element
9 KH-M-651040-S 1 Flg. Screw, M6 X 1.0 X 40
10 KH-32-083-05-S 1 S Pre-Cleaner Element

WWW.mymowerparts.com



Page 13 of 43

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Kohler SV715-0002 Blower Housing & Baffles

LTX1050 Tractor (2009)

\
\
\ \
\\ \
\ W
/ /
/N /
AN
/ //ﬁ, { w
) \w
P /
[\
y,
\ /,/ I|||Ju]]u|HWz”HHHHH..u/
\\ / N \_/ A.||||.mwv.|wnw
A . A . \ I~
L /@wﬂ,nm,,---:--- w\ J i} o
/ /Vnnﬂunnﬂumﬂﬂﬂu\\\ A\. nl. - i V..w
,/ \\ i E _
| /g
AH €
\\ _er//
A AN\ NN N - -
\mw \\ \ a:f, \rku FM.@/
mww ,, r \ I st km{%m w0
o/ ’ — oy
%@m ¥/ | e A I
N @M / o _
Km . / | ,ﬂM
\ v \ -
\ /N “N\ 7//// |||||||| iAmwv
N N \
X ,mmﬂuﬂu /
/ / /S
/ \ ! \\ m&\
> // \ \\\ \“\
\ ,,/ / / \ /V,..,MWV // \ f\\ . &\\
// /umnxw o ////wn”mmuvvl \w\“
\ N S— A -
// \ _7
\ /

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1050 Tractor (2009)
Kohler SV715-0002 Blower Housing & Baffles

Page 14 of 43

Ref#  Part Number Qty S/P/F  Description
1 KH-32-027-03-S 1 Housing Blower Kit (Inc. Ref No. 2 &
KH-41-037-10-S)
2  KH-32-096-08-S 1 Air Cleaner Cover
3 NA 1
4  KH-M-545016-S 1 /P Flg. Thd. Frm. Screw, M5 X 0.8 X 16
5 KH-M-645016-S 1 /P Flg. Thd. Frm. Screw, M6 X 1.0 X 16
6 KH-32-146-05-S 1 Backing Plate Kit
7  KH-32-063-12-S 1 Cyl. Barrel Baffle - #2 Side
8 KH-32-063-02-S 1 Valley Baffle - #2 Side
9 KH-M-0545010 1 /P Flg. Thd. Frm. Screw, M5 X .8 X 10
10 KH-32-063-03-S 1 Valley Baffle - #1 Side
11  KH-32-063-10-S 1 Cyl. Barrel Baffle - #1 Side
12 KH-24-086-12 1 Tap Screw, M6 X 1.7 X 18
15 KH-41-403-10-S 1 /P Regulator/Rectifier
16  KH-25-086-158-S 1 Flg. Thd. Frm. Screw, M6 X 1.0 X 10
KH-41-037-10-S 1 Service Nameplate Not shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 15 of 43

Kohler SV715-0002 Crankcase

LTX1050 Tractor (2009)

w

< =
.‘1I o

ua
Al

ﬁ/J /

AN
217
|
\USHHEY
N

{

b)Y

}
— ¥
M

[ o
(e ]

L~
N

[=
L~
o)
N
3
(3]
-
ﬁWw = ! TR A ==
NS N NN/ N
() ()]
/lﬂu“\\ Iﬂun\\ ,”/ﬂ““\\ /ﬁﬂ"u““\ I”Mu““““
by
(3¢ ]
)
2 &
N
& €
=
o)
=]
)
PR
Ny S
» —N A
o
% D) HG)
mmw e o - ) '/ 5 "/
@ ~h~//nu“\\%w
™ fsg,_sm%
|
/

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1050 Tractor (2009)

Kohler SV715-0002 Crankcase

Page 16 of 43

Ref#  Part Number Qty S/P/F  Description
2 KH-25-153-02-S 1 O-ring (Inc. Ref No. 2)
3  KH-M-545013-S 1 Flg. Thd. Frm. Screw, M5 X 0.8 X 13
5 KH-12-153-02-S 1 /P O-ring, Upper Fill Tube
6 KH-12-153-01-S 1 /P O-ring, Lower Fill Tube
7  KH-24-126-19 1 Oil Fill Tube Bracket
10 KH-24-018-04-S 1 Breather Reed Retainer
11  KH-12-402-02 1 Breather Reed
12 KH-24-380-16-S 1 /P Locating Pin
14  KH-25-874-01-S 1 /P Piston Kit w/ Ring Set (Inc. Ref No. 15)
15 KH-24-018-01-S 1 /P Piston Pin Retainer
17  KH-12-422-07-S 1 /P Camshaft Shim (White .028")
18 KH-32-012-01-S 1 Camshaft Kit (Inc. Ref No. KH-25-357-14-S)
19 KH-28-032-09-S 1 Governor Cross Shaft Seal
20 KH-24-018-09-S 1 Ring Retainer
21  KH-M-931010-S 1 Flat Washer, 9 Mm
22 KH-24-468-15-S 1 Flat Washer, 11.32
23  KH-24-144-38-S 1 /P Governor Cross Shatft
24  KH-24-038-04-S 1 /P Dipstick Assembly (Inc. Ref No. 2)
25  KH-25-874-03-S 1 Piston Kit w/ Ring Set (0.25) 83mm
28  KH-24-108-16-S 1 /P Ring Set (.25)
29  KH-12-422-08-S 1 /P Camshaft Shim (Blue .03") as required
29  KH-12-422-09-S 1 /P Camshaft Shim (Red .032") as required
29  KH-12-422-10-S 1 /P Camshaft Shim (Yellow .034") as required
29  KH-12-422-11-S 1 /P Camshaft Shim (Green .036") as required
29  KH-12-422-12-S 1 /P Camshaft Shim (Gray .038") as required
29  KH-12-422-13-S 1 /P Camshaft Shim (Black .04") as required
36 KH-24-032-19-S 1 /P Oil Seal (Helix Lip)
37 KH-24-067-24-S 1 S  Connecting Rod (Std)
38 KH-25-123-07-S 1 S  Tube Assembly (Inc. Ref No. 4-6)
39 KH-24-108-14-S 1 Ring Set (Std)
40 KH-24-874-27-S 1 S Ring Set
1
1
1
1
1
1

KH-25-357-14-S
KH-25-113-39-S
KH-32-113-60-S
KH-32-113-12-S
KH-32-522-03

KH-32-755-01-S

Camshaft Lubricant Not Shown
Clear Laminate Decal Not Shown
Fill Check Decal Not Shown
Decal, 22 HP Not Shown
SV710-740 Shortblock Not Shown
Gasket Set Not Shown

WWW.mymowerparts.com



Page 17 of 43

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Kohler SV715-0002 Crankshaft

LTX1050 Tractor (2009)

......
mmmmmmm—
1/""'

—

N\

NG

=

‘-

:n__

) )

I-m.A

= .~ \\
n...”llm“

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1050 Tractor (2009) Page 18 of 43
Kohler SV715-0002 Crankshaft

Ref#  Part Number Qty S/P/F  Description
2  KH-52-139-09-S 1 /P Cup Plug
3  KH-32-014-04-S 1 S  Crankshaft (Incl. Ref No. 2)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 19 of 43

LTX1050 Tractor (2009)

Kohler SV715-0002 Engine Controls

AN N
n@// \\\ e \
\" 7 /
(G \
/ v 2 /
{ L
,/m / y
/nm\\\
<« o
_ @
~ /, [
ﬁuwruHHHHHHH”U;.nuuunnunnﬁnnuuwrhnnnu@ 4
- | ~
‘Avmw, = i \\ »"
\\ \,.W nmlﬂMW \“UV mmv \\
) \\‘\\@ A%WW\
“\ VAN
7 e
/ Am«\w et
S ————— / m/v
T reos) \\\M

<

S

Rl 7.

e 1 7

TSI Sy
sy

e

72/

\\||||\

=

g «w
6 / ™
/ \\
.@.//

\\\ \

,/R\
R 22
arye

LS
l”:u“7l.\\

e

—
P

-

r\\v

e

({o)

w-

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1050 Tractor (2009)
Kohler SV715-0002 Engine Controls

Page 20 of 43

Ref#  Part Number Qty S/P/F  Description
1 KH-24-211-03-S 1 Rd. Hd. Sqg. Neck Bolt, M6 X 1.0 X 25
3  KH-M-641060-S 1 /P Flg. Nut, M6 X 1.0
4  KH-24-089-01 1 Linkage Spring
5 KH-25-158-08 1 /P Linkage Retaining Bushing
6 KH-24-079-04 1 Throttle Linkage
7  KH-25-158-11 1 /P Throttle Linkage Bushing
8 KH-M-545016-S 1 /P Flg. Thd. Frm. Screw, M5 X 0.8 X 16
9  KH-M-547050-S 1 Lock Nut, M5 X .8
10 KH-24-089-03 1 Choke Return Spring
12 KH-M-645016-S 1 /P Flg. Thd. Frm. Screw, M6 X 1.0 X 16
14  KH-12-237-01 1 Cable Clamp
15 KH-24-086-43-S 1 Lbd. Thd. Frm. Screw, M5 X 0.8 X 16
16  KH-24-079-22-S 1 Choke Linkage
17  KH-24-112-27-S 1 Control Assembly Spacer
20 KH-24-468-01 1 Flat Washer. 5.5mm
22  KH-41-468-03 1 Spring Washer, 1.4
30 KH-24-089-55-S 1 Governor Spring
33 KH-24-089-18 1 /P Governor Spring
35 KH-24-090-51-S 1 /P Governor Lever
36 KH-24-126-172-S 1 /P Control Bracket
38 KH-25-086-151-S 1 Thd. Frm. Screw, M5 X 0.8 X 25mm
39 KH-32-089-03-S 1 Speed Control Spring
40 KH-32-090-07-S 1 Governor Spring Lever
41  KH-32-090-08-S 1 Speed Control Lever
42  KH-32-090-09-S 1 Speed Setting Lever
43  KH-32-090-10-S 1 Choke Lever

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 21 of 43

\\\\.“u. .w_
e/
/
ﬁ Il\\\v Aé M/I
@ J ww
\w{\ m“ { Huwmmmwmyy,..}
/oY /ﬂuﬁu A
b X J
A-. \\ e\wn/ \\
//V g \\
N \ \A/-wmm\\m\\,.
l\\\ (\ ]
/575
o —[_/
[

-

TN

S

)

)

Kohler SV715-0002 Fuel System

LTX1050 Tractor (2009)

S
2\

.. A\

J\A\
N & v

ammu /

)

[\ 0
f@)@ D |G €D
ﬂn@ e

II’I' Il‘.\\\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1050 Tractor (2009)

Kohler SV715-0002 Fuel System

Page 22 of 43

Ref#  Part Number Qty S/P/F  Description
2  KH-24-041-52-S 1 /P Carburetor Gasket
3  KH-24-041-14 1 /P Air Cleaner Base Gasket
4  KH-M-629105-S 1 Stud, M6 X 1.0 X 106
5 KH-M-641060-S 1 /P Flg. Nut, M6 X 1.0
6 KH-25-237-14-S 1 /P Hose Clamp, 1.2
7  KH-25-111-34-S 1 Fuel Line
8 N/A 1
9 NA 1
10 N/A 1
11  KH-24-086-12 1 Tap Screw, M6 X 1.7 X 18
12 KH-24-393-16 1 /P Fuel Pump
13  KH-25-050-22-S 1 S  Fuel Filter
14  KH-25-050-22-S1 1 /P Cable Clip
15 KH-32-853-11-S 1 /P Carburetor Kit, 19mm KEIHIN (Incl. Ref No. 2
& 3)
16 N/A 1
KH-24-757-36-S 1 Choke Repair Service Kit Not Shown (Incl. Ref
No. 2 & 3)
KH-24-757-38-S 1 Gasket Repair Service Kit Not Shown (Incl.
Ref No. 2 & 3)
KH-24-757-44-S 1 Float Kit Not Shown (Incl. Ref No. 2 & 3)
KH-24-757-45-S 1 /P Solenoid Valve Repair Kit Not Shown (Incl.
Ref No. 2 & 3)
KH-24-757-46-S 1 /P Repair Overhaul Kit Not Shown (Incl. Ref No.

2 & 3)

WWW.mymowerparts.com



™ "

Page 23 of 43

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Kohler SV715-0002 Head, Valve & Breather

LTX1050 Tractor (2009)

o
=

\ P
//MHHW\\
2 s
| 5
SN 7 |w, A,
e~y (Gelle), =
0 MM, A V.M .OH, ® @
4/ , .g/{\ 0) f\g_ Mmm ) m
.T — = ﬁ w\ ” m ,IVU|mmM~\m O
E : O
v : 1%
o eV ¢ ) | afp b
— S \ | w
- - » “mw ”mn p
o )
= — ~) W
e
nmmu\. Q) "~y m
mm.mwu - :!mumw ...... o~ o ]
e ) | y
oa-—. sl ) nm. 7
o U i m | | 1) . A_.. o g O e® m
il Go@ = [T T g 2 [F= :
s /e () @ fa] i
e QIII \ WHHHH
m“m" _ . CEONAC IS NNEREY) Mm_” MAW , \ / MUMEHHMI
_7 ,n‘L\\\ _
e 2 | @
g
3 nm.
=
_.ﬂy
P
(1]
o™
2
7
(44
LLI
vl.
LL.
e




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1050 Tractor (2009)

Kohler SV715-0002 Head, Valve & Breather

Page 24 of 43

Ref#  Part Number Qty S/P/F  Description
1 KH-32-096-06-S 1 Breather Valve Cover Kit (Inc. Ref No. 2)
2  KH-24-153-30-S 1 /P Valve Cover O-Ring
3  KH-M-651030-S 1 Flg. Screw, M6 X 1.0 X 30
5 KH-12-755-03 1 /P Retainer Kit
6 KH-12-173-01 1 /P Valve Spring Cap
7  KH-24-089-02 1 /P Valve Spring
8 KH-235011-S 1 /P Spring Retainer
9 KH-66-032-05-S 1 /P Valve Stem Seal
10 KH-24-017-01 1 /P Intake Valve (Std)
11  KH-24-016-01 1 /P Exhaust Valve (Std)
12  KH-32-326-06-S 1 Kit, Breather Hose Kit (Inc. Ref No. 13)
13 KH-25-237-14-S 1 /P Hose Clamp, 1.2
14  KH-32-081-02-S 1 Breather Housing Kit (Inc. Ref No. 15, 16)
15  KH-M-547050-S 1 Lock Nut, M5 X .8
16  KH-32-468-01-S 1 Sealing Washer
17  KH-32-072-03-S 1 Breather Cover Stud
18  KH-32-019-02-S 1 /P Tappet
20 KH-32-841-01-S 1 Cylinder Head Gasket Kit (Inc. Ref No. 26,
KH-24-041-49-S And KH-24-153-27-S)
26  KH-12-086-16 1 S  Flg. Screw, M 10 X 1.5 X 90
28  KH-24-755-141-S 1 /P Breather Valve Cover Kit (Inc. Ref No. 2 & 3)
29  KH-25-445-01-S 1 /P Lifting Strap
30 KH-M-645016-S 1 /P Flg. Thd. Frm. Screw, M6 X 1.0 X 16
31 KH-32-096-04-S 1 Breather Cover Kit (Inc. Ref No. 32)
32 N/A 1
33  KH-32-050-01-S 1 Breather Filter
34 KH-32-318-13-S 1 /P #1 Cylinder Head Assembly Kit (Inc. Exhaust
Mounting Hardware)
35 KH-32-318-14-S 1 /P #2 Cylinder Head Assembly Kit (Inc. Exhaust
Mounting Hardware)
36 KH-32-146-09-S 1 Guide Plate
37 KH-32-072-04-S 1 Rocker Stud
38 KH-32-186-03-S 1 Rocker Arm
39 KH-32-100-05-S 1 Hex Nut Assembly (Inc. Ref No. 39)
40 KH-25-086-168-S 1 /P Set Screw
41  KH-25-599-01-S 1 Rocker Arm Pivot
42  KH-32-411-04-S 1 /P Push Rod
43  KH-32-326-07-S 1 /P Fuel Pump Hose w/ Clamp Kit (Inc. Ref No.
44)
44  KH-25-237-01-S 1 Hose Clamp
KH-32-755-03-S 1 Cylinder Head Hardware Kit (Inc. Ref No.
5-11, 34 & Rocker Arm parts) (Services 1
Head, Quantities Listed Are For Both Heads)
Not shown
KH-24-041-49-S 1 /P Exhaust Gasket Not shown
KH-24-153-27-S 1 /P Intake Port O-Ring Not shown

WWW.mymowerparts.com



Page 25 of 43

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Kohler SV715-0002 Ignition & Electrical

LTX1050 Tractor (2009)

¥ nxu.,, Av
3 ™,
© /,A Wyv
\ \/
st ST, X
I \\\\ //ﬁﬁﬁ/,ﬁﬂw \ /
T 7O\ % N
mwmmﬁ%uﬁgw (3| (3p] -3 / / \nunnuA%\wA J/ ,ﬂ/ /mww ﬂ”/ I
Em \ \ [ 77 NN\ @ RV STAT NN
o \ \ 7 /M /WU NE www&u N
VA N - y \VIQ )
A A P z Yf7aN
(R ) - 7\ ) 4 T/ =2
m MW@MW% Anmmwﬁwgg m&v :H 0 N NV Jie Aﬂ,‘w/@,v \ﬁ | MWM _ mmmq | W_WW
(A @m__uﬁww& S L ObNer B Af/ \ /[~
) TN — ! : N\ -
ARWW Amwm%mmww / E%V ,m_y%/é \ﬁ \A mw MMMNM_M uwwﬁN\w/
W = W\ A B Vi /Z8\
A”m%mw F= m\ \\ S5 //ﬂ/, /{nucw,rﬂ\ Y/ \mw \
NG Ve e N\ SN
W g
Nl -
A\n/
Vyaﬁv
7
/S
I \/N\
== \ \
,wc\
/%
/ /
//
N4 \\
N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1050 Tractor (2009)
Kohler SV715-0002 Ignition & Electrical

Page 26 of 43

Ref#  Part Number Qty S/P/F  Description
1 KH-32-162-03-S 1 Grass Screen
2 KH-12-086-14 1 Flg. Screw, M 10 X 1.5 X 45
3  KH-12-468-03 1 /P Flat Washer, 13.32
4  KH-20-146-05-S 1 /P Fan Mounting Plate
5 KH-32-157-01-S 1 15 Amp Stator Kit (Inc. KH-25-452-01-S)
6 KH-32-025-16-S 1 /P Flywheel Assembly
7  KH-X-42-15 1 /P Key, 3.16 X5.8
8  KH-25-155-41-S 1 /P Connector
11  KH-237878 1 /P 15 Amp Stator Kit
14  KH-M-548025-S 1 /P Thd. Frm. Screw, M5 X 0.8 X 25
15  759-3336 1 /P Spark Plug
16  KH-24-584-45-S 1 /P Module Ignition Kit
17  KH-M-545020-S 1 Flg. Thd. Frm. Screw, M5 X .8 X 20
KH-25-454-03-S 1 Wire Tie Not Shown
KH-25-454-05-S 1 Tie Not Shown
KH-32-176-24-S 1 Wiring Harness Not Shown
KH-25-454-05-S 1 Tie Not Shown
KH-25-452-01-S 1 Terminal Not Shown

WWW.mymowerparts.com



Page 27 of 43

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Kohler SV715-0002 Oil Pan & Lubrication

LTX1050 Tractor (2009)

3]
™

ey
e’

N e
=)

WWW.mymowerparts.com

P
™ o
\
V) o)
Pl XK@ /)
/ N }Ju.m. Mm mmbw \“\
(49 ] M, WM\, Au. \ \ﬁll \\\
h ; \\
A=~ A
- ;_m w
///, \
\
I 0 Y
L) memmww AeM L=\ /
R
M~

PN
v/ =Y
N 7

P

(o]

-




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1050 Tractor (2009)
Kohler SV715-0002 Oil Pan & Lubrication

Page 28 of 43

Ref#  Part Number Qty S/P/F  Description
2 KH-32-086-01-S 1 Shd. Thd. Frm. Screw, M6 X .0 X 6.5
3  KH-32-393-10-S 1 /P Oil Pump Assembly
4  KH-24-043-12 1 /P Governor Gear w/ Pin Kit (Inc. Ref No. 5)
5 KH-12-380-01 1 /P Governor Regulating Pin
6  KH-24-448-02-S 1 Locking Tab
7  KH-12-144-02 1 Governor Gear Shaft
8 KH-25-032-06-S 1 /P Oil Seal
9 KH-32-123-01-S 1 Oil Feed Tube - Filter To Pan
11  KH-24-153-01 1 /P Oil Pick-Up O-Ring
13  KH-25-139-60-S 1 /P Plug, Ctsk. Pipe Plug, 1/8
18 KH-24-086-17-S 1 /P Flg. Screw, M8 x 1.25 x 45
19 KH-25-139-57-S 1 /P Sq. Hd. Pipe Plug, 3/8
23  KH-32-199-07-S 1 S  Oil Pan Assembly (Inc. Ref No. 2-9, 11, 24-27)
24  KH-32-123-06-S 1 Oil Feed Tube
25  KH-32-153-05-S 1 O-Ring
26  KH-32-136-05-S 1 Oll Filter Nipple
27  KH-32-468-02-S 1 Flat Washer
31 KH-12-050-01-S 1 /P Oil Filter
1

39  KH-32-123-09-S

Oil Feed Tube Assembly (Incl. Ref No. 11, 24,

25)

WWW.mymowerparts.com



Page 29 of 43

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Kohler SV715-0002 Starting System

LTX1050 Tractor (2009)

()
/ e =
e e PN ~ a <y
O) O () T0000) @_mw 00 Q) ) : m_ 3
s s nnnmm!.\\ Nuwat? ... _,“ nm

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1050 Tractor (2009)

Kohler SV715-0002 Starting System

Page 30 of 43

Ref#  Part Number Qty S/P/F  Description
1 KH-M-851080-S 1 /P Flg. Screw, M8 X 1.25 X 80
2  KH-32-098-01-S 1 S  Starter Assembly
3  KH-12-755-39-S 1 Kit, Drive
4  KH-12-755-38-S 1 Kit, Drive Parts
5 KH-32-141-01-S 1 Ring, Retaining

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1050 Tractor (2009) Page 31 of 43
Label Map LTX1050

N

AR
SR

N
AN
& Sa 3 ¥ F 3 4 AR N s
o PRERIEN & o R Tes \\\\\\\‘\\\\\\\\ﬁ\\\\\\\\\\‘\
ey \‘\\\\\\\‘\&\\\\\\\\\\\\\ N

N

\\\
R \\\\\\ \\\\\\\\\\\\
\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\
st _,_s:
R T
MR TR
\\ SN

e,

. X
SanaR,

R . X
N “\‘\\\“\\
¥

\““ \\

‘\\\\‘“\\\\\\\\m\\\.\\x\‘

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1050 Tractor (2009)

Label Map LTX1050

Page 32 of 43

Ref#  Part Number Qty S/P/F  Description
777D10279  777D10279 1 LABEL-REAR FENDER
7T77X43719  777X43719 1 LABEL-PARTS LIST LTX 1050
777123148 777123148 1 LABEL-DECK HEIGHT
777122679 777122679 1 LABEL-CHECK ENG OIL
777123132 777123132 1 LABEL-HYDRO RELEASE
777D12929  777D12929 1 LABEL-RGT SIDE HOOD SCOOP
T7T77X43688  777X43688 1 LABEL-ETHANOL
777D10624  777D10624 1 LABEL-RIDER:DECK WASH CUB
777533183  777S33183 1 LABEL-DECK SAFETY
777123150 777123150 1 LABEL-BELT ROUTING 50"/54"
777D11622  777D11622 1 LABEL-CYCLO CUT 50" BLUE
777S30503  777S30503 1 /P LABEL-DANGER CHUTE
777D13256  777D13256 1 LBL-MODEL LTX 1050 HYDRO RH
777123087 777123087 1 LABEL-THROTT/CHOKE
777123133 777123133 1 LABEL-FUEL LEVEL
777123084 777123084 1 LABEL-DASH PANEL
777D12864  777D12864 1 LABEL-C LOGO GRILLE C CADET
777120310 777120310 1 LABEL-SEAT ADJUSTE
777D12928  777D12928 1 LABEL-LFT SIDE HOOD SCOOP
777D13255  777D13255 1 LBL-MODEL LTX 1050 HYDRO LH
777533233  777S33233 1 LBL-FLOORBRD SAFETY HYDRO
777D13240  777D13240 1 LBL-KOHLER ENG RH CUB CADET
777D13241  777D13241 1 LBL-KOHLER ENG LH CUB CADET
777X43335  777X43335 1 LABEL-LH REFLECTIVE A-STYLE
T77X43334  777X43334 1 LABEL-RH REFLECTIVE A-STYLE

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 33 of 43

LTX1050 Tractor (2009)
Mowing Deck 50 Inch

(3] /N , \“V
\ p
/ J— \\n“\ \
N 7 /
M~ | z \\ \ \
P /7 )
// Nl_uuﬂn“\ \\ \ \
, Amnﬂﬂul |u\\ / AN
//l”, Iﬁﬂl\ \ //
N\ /e
= N /
/N P AN S— / /
\ / \ Py // PERNINEUYSN ESERNMINI (N
iy M‘MW./ - ./Wv I 27N, ﬂ///,///
SN N ﬂmm‘---y N o
. \m. &) .;”A \ \A, A\ AN /
“~ @ A ~ ”I //
X0 49 WY W\
S LA . .
/ vO{.A \w ;I / ,
T — . /«-my \“N““ -mm L ,
N/ r
\Y \\ V/
\ /W
/e TR
/W\ \\ \* v
o

A= - - § .MMT.A m“ﬂv. |._o/v K ‘ - ,,ﬂm_{

’ / \ 2 /It\ y N \\,,/ ymr A_/

_. o~ / e/
(e \\ o | “B\“J.m mmw.
=, / ~\ m_u A\

Nt/
” -
S (
L .“
a - 3 8
[2a] W/
é ~ 6;/\ WW /w mw.x
EA ~ v Vd uw ,,/ N < &\ “
P N A - ) CAp
VA WIS~ - a8 v
©- Lm_ )-C—-)- .Am mﬂﬂ-wr =3 3) /
”um_\ u_m of 3 o >\

" \ \. © J

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1050 Tractor (2009)
Mowing Deck 50 Inch

Page 34 of 43

Ref#  Part Number Qty S/P/F  Description
1 710-04484 1 Hex Washer Screw, 5.16-18 x .750
2 783-04400-4021 1 Belt Cover, RH
3  783-04399-4021 1 Belt Cover, LH
4  954-04240 1 /P V-Belt
5 710-1008 1 Hex Washer Screw, 3.8-16 x 1.875
6 710-3011 1 /P Hex Screw, 3.8-16 x 2.25
7  736-3010 1 /P Flat Washer, .407 x .812 x .135
8  756-04400 1 Idler Pulley
9  747-04530 1 Belt Keeper Rod
10 912-0240 1 /P Jam Nut, 7.16-20
11  756-04129B 1 /P Idler Pulley
12 738-04162A 1 /P Shoulder Spacer, .8840 x .190
13  783-06361-0637 1 S Idler Arm Bracket
14  732-0934 1 Extension Spring, 1.15 x 5.99
15 914-0470 1 /P Cotter Pin, 1.8 x 1.25
16 747-1116 1 /P Deck Handle Rod
17  918-04825 1 S  Spindle Assembly
18 710-0528 1 /P Hex Screw, 5.16-18 x 1.25
19 936-0119 1 /P Lock Washer, 5.16
20 917-04074 1 /P Deck Adjustment Gear
21  683-0254B-4021 1 Deck Hanger Bracket Assembly
22  711-05078 1 Deck Support Rod
23  936-0314 1 /P Washer, .375 x .70 x .030
24  710-0599 1 /P Hex Washer Screw, 1.4-20 x .500
25 96606 1 /P Hook Retainer Bracket
26 921-04041 1 /P Water Nozzle Adapter
27  737-04003D 1 /P Deck Water Nozzle
28  712-04065 1 /P Flange Lock Nut, 3.8-16
29  712-0229 1 Push Nut, 3.8
30 734-0973 1 /P Deck Wheel
31 938-0373 1 /P Shoulder Bolt, 3.8-16 x .496 x 1.525
32  732-04649 1 Extension Spring, 1.0 X 6.10
33  683-04561-4021 1 S  Deck Assembly
34 710-3103 1 /P Hex Screw, 5.16-18 x 2.00
35 912-3010 1 /P Hex Nut, 5.16-18
36 938-3056 1 /P Shoulder Bolt, 3.8-16 x .496 x 2.50
37  734-04155 1 Deck Wheel
38 710-3178 1 /P Carriage Bolt, 3.8-16 x .75
39 736-0225 1 /P Lock Washer, 5.8
40 912-0641 1 /P Hex Nut, M16-1.5
41  710-04095 1 Hex Screw, 3.8-16 x 1.00
42  942-04053C 1 /P 2-in-1 Blade
43  712-0417A 1 /P Flange Nut, 5.8-18
44  783-04415-4021 1 RH Skirt
45  783-04414A-4021 1 Center Skirt
46  714-04043 1 Bow-Tie Cotter Pin
47  712-04063 1 /P Flange Lock Nut, 5.16-18
48  747-05073 1 Torque Rod
49  914-0111 1 /P Cotter Pin, 3.32 x 1.00
50 911-3314 1 /P Roller Pin
51  750-3119 1 /P Spacer, .406 x 1.00 x .38
52  756-04216 1 Deck Pulley
53  748-0434

WWW.mymower parts. GOl =0 x 230



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1050 Tractor (2009)

Mowing Deck 50 Inch

Page 35 of 43

Ref#  Part Number Qty S/P/F  Description
54  941-0919 1 /P Ball Bearing, .787 x 1.85
55  750-1096 1 Spacer, .800 x 1.100 x 1.5300
56  937-3000 1 /P Lube Fitting
57 618-0411 1 S  Spindle Housing
58  738-0976 1 Spindle Shaft
59  731-04651 1 Mulcj Plug
60  711-04847A 1 S  Hinge Pin, .3125 xx 7.96
61 631-04070A 1 /P Chute (Incl Ref No. 60-63)
62  732-04372 1 Torsion Spring, .44 x 2.0
63  783-05030 1 Chute Bracket

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 36 of 43

LTX1050 Tractor (2009)
Quick Reference LTX1050

A-...
A

——_ W,

__ Wiy,
___ -

Wl |
/
/

T

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1050 Tractor (2009)
Quick Reference LTX1050

Page 37 of 43

Ref#  Part Number Qty S/P/F  Description
KH-32-083-03-S 1 S  Air Filter
KH-32-083-05-S 1 S  Air Filter, precleaner
KH-32-853-11-S 1 /P Carburetor
KH-24-757-46-S 1 /P Carb Repair Kit
KH-24-757-45-S 1 /P Carburetor Solenoid
KH-25-050-22-S 1 S  Fuel Filter
KH-24-393-16 1 /P Fuel Pump
KH-24-584-45-S 1 /P Ignition Module
KH-12-050-01-S 1 /P Oil Filter
759-3336 1 /P Spark Plug
KH-41-403-10-S 1 /P Voltage Regulator
746-04556 1 S  Cable, Throttle/Choke
954-04207 1 /P Drive Belt (Trans)
954-04240 1 /P DeckBelt & PTO
942-04053C 1 /P Blades (Qty 3)
712-0417A 1 /P Blade Nut
918-04825 1 S  Spindle Assy. w/Pulley
734-04155 1 Deck Wheels (Front)
734-0973 1 /P Deck Wheels (Back)
737-04003D 1 /P Water Nozzle Adapter
923-0448A 1 /P Ball Joints
725-04363 1 Brake Switch
751-0603A 1 /P Fuel Cap
725-04439 1 Solenoid
925-2054A 1 /P Ignition Keys
925-042278B 1 /P Ignition Switch Module
725-04258 1 /P P.T.O. Switch
917-04174A 1 /P P.T.O. Clutch
19A40002100 1 /P Bagger Attachment
19A30005100 1 Mulch Attachment
190-679-101 1 Bumper Attachment
OEM-190-916 1 S Tire Chains Accessory
KH-25-357-05-S 1 S  Engine Oil Accessory
490-900-0041 1 Deck Leveling Guage Accessory
KH-25-357-05-S 1 S  Engine Oil Accessory

1

490-900-0041

Deck Leveling Guage Accessory

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 38 of 43

LTX1050 Tractor (2009)
Seat, Fender & Deck Li

\ /
,/N/ / \ \\ \ \\
\ NI/
/ /// Xl“\\nw.i
/, VA " Awnuw
g 3 i
p = .o\\ l...“M“

]

[ Y
ger @ N
&= W\ Do

ﬁmnimm....iu o

e
//

\V4 =
gt

mmw'-wM

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1050 Tractor (2009)
Seat, Fender & Deck Lift

Page 39 of 43

Ref#  Part Number Qty S/P/F  Description
1 757-04091 1 High-Back Chair
1 925-04040 1 /P Switch, Seat Not Shown
1 783-06448 1 Clip, Retaining Not Shown
2 N/A 1 Mid-Back Chair Not used in this application
3  783-06049-4021 1 Seat Mounting Bracket
4  783-06050 1 Seat Adjustment Lever
5 732-04563 1 Compression Spring, .68 x 1.065 x .055
6  938-0296 1 /P Shoulder Screw, 5.16-18 x .437 x .268
7  710-04482 1 Hex Flange Bolt, 3.8-16 x .875 Note: Stop
bolt, one used on right side of base.
8 710-04484 1 Hex Washer Screw, 5.16-18 x .750
9 732-04561 1 Compression Spring, 1.71 x 3.735 x .238
10  712-3004A 1 /P Flange Lock Nut, 5.16-18
11  783-06088-4021 1 Seat Pivot Bracket
12 747-05039 1 Door Pin LH Pod
13  731-06584 1 Fender Cover Door
14  731-06676 1 Fender Cover, LH
15 731-06700 1 Fender Cover, RH
16  783-06039-0637 1 Lift Adjustment Bracket - Manual PTO
LTX1042 & LTX1045
17  783-06181-0637 1 Lift Adjustment Bracket - Electric PTO
LTX1046 & LTX1050
18 726-3046 1 /P Ratchet Clip
19  735-04137 1 Foot Pad, LH
20  735-04139 1 Foot Pad, RH
21  783-06118-4021 1 Fender
22  710-0599 1 /P Hex Washer Screw, 1.4-20 x .500
23  710-0895 1 Hex Washer Screw, 1.4-15 x .750
24  710-04484 1 Hex Washer Screw, 5.16-18 x .750
25  710-0528 1 /P Screw, 5.16-18 x 1.25 (LTX1042/1045)
26  710-1260A 1 /P Hex Washer Screw, 5.16-18 x .750
(LTX1046/1050)
27  750-3310 1 Flange Spacer, .3125 x .4375 x .625
(LTX1042/1045)
28  735-0690 1 Grommet, .4375 x .750 (LTX1042/1045)
29  736-3078 1 /P Flat Washer, .344 x 1.0 x .063
30 712-04063 1 /P Flange Lock Nut, 5.16-18
31 946-04618 1 /P Deck Engagement Cable (LTX1042/LTX1045)
32  714-04040 1 /P Bow-Tie Cotter Pin (LTX1042/ LTX1045)
33 720-04116 1 Grip (LTX1042/LTX1045)
34  732-0932 1 Extension Spring, .38 x 5.6
(LTX1042/LTX1045)
35 647-04151 1 PTO Handle (LTX1042/LTX1045)
36  738-04237A 1 Shoulder Screw, #10-32 x .500
(LTX1042/LTX1045.)
37 741-04119 1 S  PTO Bearing (LTX1042/LTX1045)
38  710-0599 1 /P Hex Washer Screw, 1.4-20 x .500
(LTX1042/LTX1045)
39 746-0968

WWW.mymower Baftdscom



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1050 Tractor (2009) Page 40 of 43
Seat, Fender & Deck Lift

Ref#  Part Number Qty S/P/F  Description
40  683-04223-0637 1 /P Lift Shift Assembly
41  914-0104 1 /P Cotter Pin, .072x 1.13
42  732-0874 1 /P Torsion Spring
43  747-04962A 1 /P Lift Handle
44  720-0311 1 Handle Grip
45  716-0106A 1 E-Type Ring
46  941-0225 1 /P Hex Flange Bearing
47  738-0138A 1 /P Shoulder Screw, 5.16-18 x .437 x .470
48  756-04331 1 Cable Roller Pulley
49  712-04063 1 /P Flange Lock Nut, 5.16-18
50 914-0111 1 /P Cotter Pin, 3.32 x 1.0 (LTX1042)
51  714-3002 1 /P Cotter Pin, 3.16 x 1.00 (LTX1042)
52  783-04711B-0637 1 S  Lift Arm, LH (LTX1042)
52  783-04494B-0637 1 S  Lift Arm, RH (LTX1042)
53  783-05546-0637 1 S Lift Arm (LTX1045/1046/1050)
54  738-04130 1 Shoulder Bolt, 3.8-16 x .625 x .175 (LTX1042)
55  938-0380 1 /P Shoulder Bolt, 3.8-16 x .500 x .270

(LTX1045/1046/1050)

56  712-04065 1 /P Flange Lock Nut, 3.8-16

57  736-0105 1 /P Washer, .401 x .870 x .063

58  753-04070 1 /P Lynch Pin

59  714-04040 1 /P Bow-Tie Cotter Pin (LTX1045/1046/1050)
60 936-0179 1 /P Flat Washer, 1.2 x 1.25 x .10

61  747-04944A 1 S  Deck Lift Rod (LTX1042/1045/1046)

62 N/A 1 Deck Lift Rod Not used in this application
63  747-05067A 1 /P Deck Lift Rod (LTX1050)

64  736-0317 1 /P Bell Washer (LTX1050)

65 912-0206 1 /P Hex Nut, 1.2-13

66  712-3083 1 /P Hex Lock Nut, 1.2-13

67  746-0968 1 Lift Cable

WWW.mymowerparts.com



Page 41 of 43

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Steering & Front Axle Assembly

LTX1050 Tractor (2009)

&
// %
“
X
R
\\ \, /MWW o~
\\\\\\\\ N : /_UCN ot =z o
W N 1 EWU\N/
e 9-® /L@, / /R
S -\ S RN
AN N7 " SR W ~ 4
wuw . / N { X
72 . = h
W -B “m. vam,wm
8 o o
/ %%ww , m? 17
2 WG&T —~
»WWAW D)
W%W 2/,
2
e MM\ \X\\mww
o NG, //l\\\mmwm‘
o i )
_An\\\\\ A\m)
[y} N
EJ,\\\\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1050 Tractor (2009)

Steering & Front Axle Assembly

Page 42 of 43

Ref#  Part Number Qty S/P/F  Description
1 731-04532B 1 Steering Wheel Cover
2  710-0650 1 /P Hex Washer Screw, 5.16-18 x .875 4-15-09 &
After
2 710-04484 1 Hex Washer Screw, 5.16-18 x .750 4-15-09 &
Before
3  936-3004 1 /P Flat Washer, .406 x .875 x .105 use with
710-0650
4  631-04008A 1 /P Steering Wheel
5  738-04262 1 Steering Wheel Shaft
6 710-0514 1 /P Hex Screw, 3.8-16 x 1.00
7 T41-04237A 1 S  Hex Flange Bearing
8 712-04065 1 /P Flange Lock Nut, 3.8-16
9 783-06043-0637 1 Steering Support Bracket
10  717-1550F 1 /P Steering Gear
11  736-3084 1 /P Flat Washer, .51 x 1.12 x .06
12 717-1554 1 Steering Gear
13 712-0459 1 /P Flange Lock Nut, 7.16-20
14  738-04363 1 Shoulder Spacer, .385 x 1.25 x .3025
15  710-04095 1 Hex Screw, 3.8-16 x 1.00
16  711-04998 1 LH Drag Link
17 711-04999 1 RH Drag Link
18  712-3004A 1 /P Flange Lock Nut, 5.16-18
19  912-0240 1 /P Jam Nut, 7.16-20
20  923-0448A 1 /P Lock Joint
21  712-04063 1 /P Flange Lock Nut, 5.16-18
22  748-04065-0637 1 /P Steering Block
23  710-3180 1 /P Hex Screw, 5.16-18 x 1.75
24  912-0214 1 /P Hex Lock Nut, 3.8-24
25  748-04068 1 Spacer, .71 x .125 x .56
26  712-3083 1 /P Hex Lock Nut, 1.2-13
27  719-04413 1 Axle Pivot Bar
28  750-05041 1 Spacer, .510 x 1.00 x 1.5075
29 710-04824 1 Hex Screw, 1.2-13 x 2.5
30 638-04022-0637 1 RH Axle Assembly (LTX1045/1046/1050)
30 638-04021-0637 1 RH Axle Assembly (LTX1042)
31 638-04028-0637 1 LH Axle Assembly (LTX1045/1046/1050)
31 638-04027-0637 1 LH Axle Assembly (LTX1042)
32 714-0162 1 /P Cotter Pin, 5.32 x 1.25
33 N/A 1 Wheel Assembly (Plastic Flange) Furnish
components
33  734-1731-0901 1 /P Tire 15x 6 Not shown
33  634-04405-0499 1 Rim 6.0 x 4.5 Not shown
33  741-0990B 1 /P Bearing w/fitting Not shown
33 741-0516B 1 /P Bearing Not shown
34  736-04228A 1 Flat Washer, .781 x 1.590
35 731-05674 1 /P Bumper Cap

WWW.mymowerparts.com



Page 43 of 43

LTX1046 & LTX1050

IC

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Schemat

iring

LTX1050 Tractor (2009)

R
E
T

T
I

N
A
E

w o -
x ¥
= o -
nAn a: =N Rw =
G o =z 5 O
<| < ©| @ | w
x
)
@
© 3 al z| x
— Jud @l
fond % e & o =
& = ol | o el -
St 3] © Ql of 9 " -
=a: L
= ol o al o - o ~
Zo = e _ oz e
ng I =
[ L T e B I i} =15
<= o o
wia: ) pAT]
oLl 5 1 14 o
a ES = o= ] =
< < o = i . = Q Tz
= I - < (=1 p=4 Z
| ou T = b= 2 o
S <z o o
R o r
< h w2 (o] P
VARG IEN
(5] €1 a \ P ) \mn /
iy ~/ 0N
> <o
< (N e 3
[ il /
nm X0, 3,/
- o,
/LP\\\\
e
~ ~,
S QN
N gl <C /
L ot N
Z o <o
J + N
Zo  \ s /
1 <
//LP\\\\
z
[y
Q0
(o
S _
=0y
= Z <<
i
o J
fa)
il
a
a <R
€ Vs V"IN
/ N
o / < fem AR
¢ + 0
D / . <o|
I+ \gn
G\\ (=10} 9 B \
S Y
</ .‘TM |||||||||||||| N
o @
//II_\ ﬂuﬁ“ jan]
- = [T)
o =
23 -
|||||||||||||| = &
s — e~ o
© «
LI [2) / >
=207 5 , <
DD :
el a = +H+ 0000 4
g £
— . < = —
5 u [=] i )5
al | A ~ ¥ T s
IIIIIIII = jd -
= | =3 = &
I = Ui
I | & ] (] n .
= - =
T o ~ o L —
« O C o fedl
o o
Alel e @
= = & =3 —L. R
N — ] Av _
o —~
=}
—_ C
< 12l | i
) — || iz a
)
=4
L)
Z
&
<
=

- PELVO-SUL
= 0501 1Y B 9¥0L°5'N
d A 7901 veljRIISIY

HEADL [GHTS
r
o—
IA
1
ALTI
AF
I
| Al
H
i
1
1
1}

WWW.mymowerparts.com



